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MODEL NO. 1806B

ITEM PART NO. DESCRIPTION QTY NOTE
001 665883-1 POWER SUPPLY CORD  1.0-2-5.0   1
002 645105-5 Zajszuro kondenzátor 645105-5*   1
003 682540-6 Kábelvédo 9,3-90 682540-6*   1
004 911158-9 Trapézfeju csavar M4x30 911158   2
005 911300-2 Trapézfeju csavar M5x75 2012   2
006 911213-7 Trapézfeju csavar M5x12 911213   4
007 181151-9 Kapcsolóburkolat (R+L) 1806B   1

INC. 62
008 911253-5 Trapézfeju csavar M5x30 911253   2
009 156414-2 Motorház 1805B/1806B   1
010 911133-5 Trapézfeju csavar M4x18 911133   2
011 687031-2 Kábel-feszültségmentesíto   1
012 911103-4 Trapézfeju csavar M4x6 911103-   2
013 651045-7 Kapcsoló HPAHC2-35S 1806B, új,   1
014 911228-4 Trapézfeju csavar M5x18 911228   3
015 281007-7 Kábeltartó 1805B/1806B   1
016 911324-8 Csavar 1806B   1
017 854895-1 NAME PLATE   1806B   1
018 953106-2 Csapszegecs 0-5 953106-2   4
019 271249-1 Beállítógomb 1805B/1806B   1
020 253004-3 Távtartó Alátét 13 1805B/1806B   1
021 911158-9 Trapézfeju csavar M4x30 911158   2
022 316966-7 Forgácskidobó nyílás 1806B   1
023 911206-4 Trapézfeju csavar M5x10 911206   2
024 285004-5 Csapácsfedél 1806B (AB 360   1
025 911206-4 Trapézfeju csavar M5x10 911206   2
026 157163-4 Késhengerház 1806B   1
027 423094-2 Szivacsgumi tömítés 1806B   1
028 231233-8 Nyomórugó 24 1805B   1
029 315575-9 Elülso alaplemez 1806B   1
030 265484-1 Imbuszcsavar 6x18*  10
031 344466-7 Késszorító lemez*   1
032 341376-9 Alátét 10 1805B/1806B   1
034 211067-5 BALL BEARING 6200ZZ   1
035 911256-9 Trapézfeju csavar M5x35 911256   2
036 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
037 181044-0 Szénkefe CB-153 (CB-152)*   1
038 251212-0 Süllyesztett feju beállító csa   4
039 161132-9 Késhenger 1806B   1
040 341377-7 Alátét 12 1805B/1806B/1911B   1
041 211107-9 Golyóscsapágy 6201ZZ 9542NB   1
042 523025-2 Állórész 220V 1805B/1806B, 180   1
044 211061-7 Golyóscsapágy 6000LLB 211061-7   1
045 681635-2 Szigetelo alátét 1806B*   1
046 513388-4 Forgórész 220V 1805B/1806B   1

INC. 44,45,47,52,53
047 241013-4 FAN 80   1
048 222007-8 Késhenger-ékszíjtárcsa 1001, 1   1
049 911263-2 Trapézfeju csavar M5x40 911263   5
050 152214-8 Motorcsapágypajzs, komplett180   1

INC. 55
051 341384-0 Alátét 26 1805B   1
052 211106-1 Golyóscsapágy 6201LLB 211106-1   1
053 213102-5 Tömítés 12 213102-5   1
054 263005-3 Gumi csapszeg 6 263005-3   1
055 263005-3 Gumi csapszeg 6 263005-3   1
056 157024-8 Csapágypajzs 1805B   1

INC. 54
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057 911121-2 Trapézfeju csavar M4x14 911121   4
058 222006-0 Késhenger-ékszíjtárcsa 1805/5B   1
059 225042-5 Ékszíj 6-304 1805B/1806B*   1
060 343301-6 Szíjburkolat 1805B   1
061 911206-4 Trapézfeju csavar M5x10 911206   1
062 181151-9 Kapcsolóburkolat (R+L) 1806B   1

INC. 7
063 421490-8 Gumiharang*   1
400 762001-3 TRIANGULAR RULE   1
401 934201-7 Szárnyas anya M5 3702B   2
402 123053-3 GUIDE RULE ASS'Y   1

INC. 401,403
403 923211-9 CAP SQUARE NECK BOLT M5X12   2
404 793186-4 PLANER BLADE 170   1
405 783202-0 HEX. WRENCH  4   1
408 123006-2 SHARPENING HOLDER ASS'Y   1
409 821134-4 WOODEN CARRYING CASE   1
900 414499-7 Nozzle   1
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